VEVOR

Affordable. Reliable. Home Improvement.

OUTDOOR STORAGE BENCHES

MODEL: DL-RSB05 / DL-RSB05S



VEVOR  »oonismes

BENCHES
Affordable. Reliable. Home Improvement.

MODEL:DL-RSB05 / DL-RSB05S

This is the original instruction, please read all manual instructions carefully
before operating. VEVOR reserves a clear interpretation of our user
manual. The appearance of the product shall be subject to the product you
received. Please forgive us that we won't inform you again if there are any
technology or software updates on our product.



PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
A Front Panel 1
B Back Panel 1
C Right Panel 1
D Left Panel 1
E Bottom Panel 1
F Top Panel 1
G M4*10 2
H Cushion 1
| M6*30 Bolt 14
J Washer 14
K Hinge Support 2
L Bolt for Hinge Support




PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
M —< Wrench 1
N & Allen Key 1

EXTRA PARTS

PART FIGURE DESCRIPTION QTY
G (—y M4*10 1
| Ty M6*30 Bolt 2
J Washer 2




ATTENTION:

Keep children away during assembly. This item contains small parts that
can be dangerous forchildren.

Children should always be under direct adult supervision while using this
product.

Do not discard of any of the packaging until you have checked that you
have all of the parts and fittings required.

Carefully remove the contents from the package. If any parts are missing,
do not attempt to use the product until they have been obtained.

Make sure that each bolt needed for all steps matches the corresponding
figure ensure proper assembly.

Before the complete installation, do not tighten the screws all the way.
You can first tighten the screws to 50%, and then once the entire assembly
is complete, you can fully tighten all the screws



Attach Right Panel (C) to Back Panel (B) using Bolts (I) and

STEP1 )
Washers (J).Hand tighten only.
I X2 Oy
J x2 0
Attach Front Panel (A) to Right Panel (C)using Bolts
STEP?2 (I) and Washers (J).Hand tighten only.
| X2 o
J x2 ©




Attach Left Panel (D) to Back Panel (B),Front Panel(A) using

STEP 3 .
Bolts (1) and Washers (J).Hand tighten only.
| x4 Cn
J x4 ©
Attach Bottom Panel (E) to Panel(A,B,C, D) using Bolts (I) and
STEP 4 Washers (J).Hand tighten only.
I X6 T
J x6 ©
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Place cushion (H).

STEP 7

Now please enjoy your new Wicker Storage Bench.

H

H x1 &<&

Cleaning and Maintenance

We recommend the use of furniture covers to protect the Wicker Storage
Benchwhen not in use.

Inspect and tighten allbolts on a regular basis to ensure proper
performanceand safety.



Manufacturer: Shanghaimuxinmuyeyouxiangongsi

Address: Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu,
shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD
NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim
Place, Rancho Cucamonga, CA 91730

UK

REP

EC

REP

YH CONSULTING LIMITED. C/O YH Consulting
Limited Office 147, Centurion House, London
Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH
Mainzer Landstr.69,
60329 Frankfurt am Main.









